
2002 ATV Parts Catalog
(Cannibal, Speed, Blaze 440, Moto 440)

CONTENTS

© 2001 Cannondale Corporation - All Rights Reserved

P/N 6001131
Printed :  2/25/02

2002 ATV Parts Catalog 0202.fm

Wheels . . . . . . . . . . . . . . . . . . . . .  2
Front Hub . . . . . . . . . . . . . . . . . . .  3
A-Arm  . . . . . . . . . . . . . . . . . . . . .  4
A-Arm Moto440 . . . . . . . . . . . . . .  5
Front Shock . . . . . . . . . . . . . . . . .  6
Steering Column  . . . . . . . . . . . . .  7
Steering Damper . . . . . . . . . . . . .  8
Handlebars & Controls  . . . . . . . .  9
Ignition . . . . . . . . . . . . . . . . . . . .  10
Clutch  . . . . . . . . . . . . . . . . . . . .  11
Front Brake Master Cyl Assy . . .  12
Front Brake Caliper . . . . . . . . . .  13
Rear Brake  . . . . . . . . . . . . . . . .  14

Mainframe, Side . . . . . . . . . . . . . 15
Mainframe, Rear . . . . . . . . . . . . . 16
Brush Guard . . . . . . . . . . . . . . . . 17
Engine Rail . . . . . . . . . . . . . . . . . 18
Subframe  . . . . . . . . . . . . . . . . . . 19
Swingarm  . . . . . . . . . . . . . . . . . . 20
Rear Axle  . . . . . . . . . . . . . . . . . . 21
Rear Shock . . . . . . . . . . . . . . . . . 22
Airbox & Filter . . . . . . . . . . . . . . . 23
Exhaust . . . . . . . . . . . . . . . . . . . . 24
Electrical Tray . . . . . . . . . . . . . . . 25
Battery  . . . . . . . . . . . . . . . . . . . . 26
Wiring Harness . . . . . . . . . . . . . . 27

Headlight . . . . . . . . . . . . . . . . . .  28
Radiator . . . . . . . . . . . . . . . . . . .  29
Radiator Fan  . . . . . . . . . . . . . . .  30
Coolant Bottle  . . . . . . . . . . . . . .  31
Fuel Tank . . . . . . . . . . . . . . . . . .  32
Fuel Pressure Regulator  . . . . . .  33
Fuel Pump . . . . . . . . . . . . . . . . .  34
Seat . . . . . . . . . . . . . . . . . . . . . .  35
Footpeg/Basket . . . . . . . . . . . . .  36
Nerf Bars . . . . . . . . . . . . . . . . . .  37
Plastic  . . . . . . . . . . . . . . . . . . . .  38
Decals  . . . . . . . . . . . . . . . . . . . .  39



2

Wheels

3

57

6
4

1 2

8

1-1 1-2

1-12-1 2-2

1-3

8 1 6000474 LUG NUT, M10
7 1 053-6000530 X X TIRE, FRONT
6 1 053-6000532 X X RIM, FRONT
5 1 153-6000531 X X TIRE, REAR
4 1 153-6000533 X X RIM, REAR
3 1 153-6000534 X X VALVE STEM

2-2 1 6001033 X REAR WHEEL ASSEMBLY Blaze Holeshot XC
2-1 1 6001080 X REAR WHEEL ASSEMBLY Moto Holeshot MX
2 1 6000305 X X REAR WHEEL ASSEMBLY

1-3 1 6001032 X FRONT WHEEL ASSEMBLY Blaze Holeshot XC
1-2 1 6001079L X FRONT WHEEL ASSEMBLY, LEFT Moto Holeshot MX
1-1 1 6001079R X FRONT WHEEL ASSEMBLY, RIGHT Holeshot MX
1 1 6000303 X X FRONT WHEEL ASSEMBLY

MO SP BZ CN
NOTES

MODEL

 WHEEL PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



3

Front Hub

9

8

7

6

5

3

2

4
1

1-1

6-1

9 1 6000009 INSERT, 15.2X20X9.8 mm
8 1 6000011 SEAL, HUB, FRONT, OUTER
7 1 6000026 BEARING, HUB, FRONT, OUTER

6-1 1 052-6001031 X X FRONT HUB ASSEMBLY, RED
6 1 052-6000553 X X FRONT HUB ASSEMBLY
5 1 6000008 SPACER, 15.2X25.5X19.5 mm
4 1 5000355 SEALED BEARING, 20X42X12
3 1 6000010 SEAL, HUB, FRONT, INNER
2 4 5000138 FHCS, M8X16 mm, NYLOK/ZINC

1-1 2 6001034 X X FRONT ROTOR
1 2 6000633 X X FRONT ROTOR

MO SP BZ CN
NOTES

MODEL

 FRONT HUB PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



4

A-Arm 

3

7

13

1

20

12

6

8

9

15

16

17

18 19

21

5

10
11

14

4

2

21 2 6000705 TIE ROD STUD SPACER
20 2 6000704 TIE ROD STUD
19 2 013-6000686-01 BALL JOINT, ATV A-ARMS  
18 2 6000706 RING, RTNG, INT, 30 mm INCLUDED IN 013-6000686-01
17 3 6000488 PIN, COTTER, 2.5X32 mm
16 2 6000268 NUT, CASTLE, M12
15 1 6000265 NUT, CASTLE, M14
14 1 013-6000147-03 UPRIGHT, RIGHT
13 1 013-6000156-03 UPRIGHT, LEFT
12 2 5000146 LOCKNUT,M10
11 1 6000702 NUT, JAM, LEFT, M10 TO STEERING COLUMN
10 1 6000696 TIE ROD END, LH TO STEERING COLUMN
9 1 6000703 NUT, JAM, RIGHT, M10 TO UPRIGHT
8 1 6000695 TIE ROD END TO UPRIGHT
7 1 6000701 X X X STEERING TIE ROD
6 4 6000152 BUSHING, 15.7X28.6X21 mm  
5 4 6000667 INSERT, FLANGE, 10.3X15.7X24.4 mm BEFORE CNBL VIN 223 USE (2) 6000601-03
4 1 6000660 X X X UPPER A-ARM ASSEMBLY, RIGHT
3 1 6000662 X X X UPPER A-ARM ASSEMBLY, LEFT
2 1 6000661 X X X LOWER A-ARM ASSEMBLY, RIGHT
1 1 6000663 X X X LOWER A-ARM ASSEMBLY, LEFT

MO SP BZ CN
NOTES

MODEL

A-ARMS PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



5

A-Arm Moto440

1

3

19

12

18

14

13

16

15

10

11

5

17

24

6
7

8

9

19 1 6001119 Zerk fitting, M6 Straight
18 1 6001128 SCREW, SET, M5X8 MM, ZINC
17 2 6001127 SPACER, ZERK FITTING
16 1 6001109 BEARING, SPHERICAL, CB-8-B2
15 2 6001111 SPACER, PIVOT, A-ARM
14 2 6001112 SEAL, HMS45412
13 2 6001113 CLIP, SPIROLOXUR-87
12 1 6001114 INSERT, A-ARM ROD END
11 1 6001115 ROD END, A-ARM
10 1 6001117 NUT, JAM, M16X1.5
9 2 013-6000686-01 BALL JOINT, ATV A-ARMS
8 2 6000706 RING, RTNG, INT, 30 mm INCLUDED WITH BALL JOINT 
7 3 6000488 PIN, COTTER, 2.5X32 mm
6 2 6000268 NUT, CASTLE, M12
5 1 6001087 X STEERING TIE ROD
4 1 6001090 X UPPER A-ARM ASSEMBLY, RIGHT
3 1 6001088 X UPPER A-ARM ASSEMBLY, LEFT 
2 1 6001091 X LOWER A-ARM ASSEMBLY, RIGHT
1 1 6001089 X LOWER A-ARM ASSEMBLY, LEFT

MO SP BZ CN
NOTES

MODEL

A-ARMS PARTS LIST, MOTO440

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



6

Front Shock

1

8-11

7

3 2

6

4

5

121314
16

15

17

013-6000535 SHOCK SPRING, FRONT
013-6000536 SHOCK SPRING, FRONT
013-6000537 SHOCK SPRING, FRONT

17 2 013-6000444 SPACER, FRONT SHOCK
16 1 013-6000615 SHCK SPRNG PRLOAD CAM RING
15 1 6000272 FHB M10X50 mm
14 2 5000146 LOCKNUT,M10
13 2 5000715 FLAT WASHER, M10
12 1 5000424 FLANGE-HEAD BOLT, M10X70
11 1 103-5001291 SHOCK MOUNT BEARING
10 2 103-5001288 SHOCK MOUNT BEARING CIRCLIP
9 2 103-5001289 SHOCK MOUNT BEARING SEAL
8 2 103-5001290 SHOCK MOUNT BEARING SPACER
7 1 013-6000543 UPPER MOUNT BUSHING
6 1 013-6000538 SHOCK SPRING RETAINER
5 1 013-6000539 SHOCK SPRING PRELOAD CIRCLIP
4 1 013-6000540 SHOCK SPRING PRELOAD ADJ
3 1 013-6000541 SHOCK BODY PROTECTOR
2 2 013-6000542 SHOCK BODY CIRCLIP

1-4 2 6001026 X SHOCK, FRONT
1-3 2 6001028 X SHOCK, FRONT
1-2 2 6000630 X SHOCK, FRONT
1 2 6000610 X SHOCK, FRONT

MO SP BZ CN

FRONT SHOCK PARTS LIST

ADDITIONAL PARTS

NOTES
MODEL

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



7

Steering Column

11

2

7

6

5

4
8

9

1

3

10
10

12

13

14

15
16

17

18

19

5-1

7-1

6-1

19 2 6000589 CAP, 1", BLACK
18 1 6000144-02 BUSHING, 34.9X60X57 mm
17 1 6000145 STEERING COLUMN CLAMP
16 2 6000252 FHB M8X25 mm
15 1 6000027 BEARING, LWR STRG CLMN
14 1 6000488 PIN, COTTER, 2.5X32 mm
13 1 6000265 NUT, CASTLE, M14
12 2 6000487 CARRAIGE BOLT, M6X25 mm
11 1 6000071 STEERING STOP
10 3 6000314 NUT, LOCK, M6
9 1 5001013 FHB, M6X16 mm, NYLOK          
8 2 6000499 WASHER, M10, ZINC

7-1 2 6001076 X X LOWER HANDLEBAR CLAMP
7 2 6000347 X X LOWER HANDLEBAR CLAMP

6-1 2 6001104 X X X SHCS M10X35 mm, ZINC USE W/ IGNITION PLATE
6 2 6000498 X SHCS M10X30 mm, ZINC

5-1 2 6001077 X X UPPER HANDLEBAR CLAMP
5 2 6000346 X X UPPER HANDLEBAR CLAMP
4 4 6000391 SHCS M8X30 mm, SS
3 4 6000373 BUSHING, 14X28.6X21 mm  
2 2 6000345 T-NUT, 24 mm  
1 1 6001092 STEERING COLUMN

MO SP BZ CN
NOTES

MODEL

STEERING COLUMN PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



8

Steering Damper

4

8

9

5

6

7

1

3

10

2

10 2 6001099 X X NUT, JAM, M6X1
9 2 6000314 X X NUT, LOCK, M6
8 2 5000095 X X FLNG HD BLT,M6X20,NYLK
7 6 6001098 X X SHCS, M6X30 mm
6 1 6001093 X X STEERING DAMPER MOUNT
5 1 6001094 X X STEERING DAMPER MOUNT CLAMP
4 2 6001095 X X ROD END
3 1 6001096 X X LINK ROD
2 1 6001097 X X ROTARY DAMPER LINK ARM
1 1 6001041 X X STEERING DAMPER

MO SP BZ CN
NOTES

MODEL

 STEERING DAMPER PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



9

Handlebars & Controls

3

1

6

4

2

3
5

4-2

44-1
3-17

7 1 6001048 HANDGUARD SET
6 1 6000168-03 THROTTLE CABLE
5 1 6000248 THROTTLE ASSEMBLY

4-2 1 6001017 X HANDLEBAR
4-1 1 6001037 X X HANDLEBAR
4 1 6000283 X HANDLEBAR

3-1 1 6001040 X X GRIP SET, RED
3 1 6000647 X X GRIP,PR,CLOGO,BLK/YEL
2 1 213-5001952 ENGINE START SWITCH
1 1 5001953 ENGINE STOP SWITCH

MO SP BZ CN NOTESMODEL

HANDLEBAR & CONTROLS PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



0
1

Ignition

3

6
4

1

5

2

7

9

8

2-1

9 1 6000738  X  PLUG, 5/8", PLASTIC
8 1 6001039 X X X PLATE, IGNITON SWITCH
7 1 6001038 X X KILL SWITCH
6 2 5000378 FHB, M5X12 mm
5 1 483-6000521 IGNITION KEY COVER INCLUDED IN 6000247
4 1 483-6000520 IGNITION SWITCH RING INCLUDED IN 6000247
3 1 6000592 IGNITION COVER

2-1 1 483-6000287A IGNITION KEY, BLANK USE WITH "A" SERIAL #  INCLUDED IN 6000247
2 1 483-6000287B IGNITION KEY, BLANK USE WITH "B" SERIAL #  INCLUDED IN 6000247
1 1 6000247 IGNITION SWITCH ASSEMBLY

MO SP BZ CN
NOTES

MODEL

 IGNITION PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



1
1

Clutch

3

2

1

3 2 5001927 FHB M5X20 mm, Zinc
2 1 6001105 HARNESS CONNECTOR, HYDRAULIC AS REQUIRED
1 1 6000671 CLUTCH LEVER ASSEMBLY

MO SP BZ CN
NOTES

MODEL

CLUTCH PARTS LIST 

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



2
1

Front Brake Master Cyl Assy

65

7

2

4

3

1

12

8
9

10

11
2-1

17 1 6000596 BHCS, M10X16 mm NOT SHOWN
16 1 6000285 CIRCLIP, 4 mm NOT SHOWN
15 1 6000286 SPRING, BUTTON NOT SHOWN
14 1 6000169 PARKING BRAKE LATCH NOT SHOWN
13 1 6000170 PARKING BRAKE BUTTON NOT SHOWN
12 AR 073-5000268 NISSIN BRAKE GREASE, 2 GRAM
11 1 073-6000021 FRONT BRAKE LEVER
10 1 073-6000025 FT BRAKE MSTR CYL BOOT
9 1 073-5000099 FT BRAKE MSTR CYL CIRCLIP
8 1 072-6000019 FT BRAKE MSTR CYL PISTON KIT
7 1 072-6000022 FRONT BRAKE LEVER BOLT KIT
6 1 072-6000024 FT BRAKE MSTR CYL CLAMP KIT
5 1 072-6000020 FT BRAKE MASTER CYL CAP KIT
4 3 6000242 BOLT, BANJO, M10X22 mm
3 6 5001549 WASHER, CRUSH, ALUMINUM

2-1 1 6001042 X BRAKE LINE, FRONT
2 1 6000162 X X X BRAKE LINE, FRONT
1 1 6000000 FRONT BRAKE MASTER CYL ASSY

MO SP BZ CN
NOTES

MODEL

FRONT BRAKE MASTER CYLINDER ASSY PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



3
1

Front Brake Caliper

3

6-8

4

5

2

1

9-11

1-1

18 AR 073-5000268 NISSIN BRAKE GREASE, 2 GRAM
17 1 073-6000014 BRAKE CALIPER PISTON KIT
16 1 173-5000091 REAR BRAKE PAD SPRING   
15 1 172-5000098 REAR BRAKE PAD RETAINING PINS
14 1 072-5000055 BRAKE CALIPER BLEEDER AND CAP
13 1 073-5000050 BRAKE CALIPER BRACKET SLIDE PIN BOOT 
12 1 073-5000052 BRAKE CALIPER SLIDE PIN BOOT 
11 1 073-6000018 BRAKE CALIPER BRACKET, R
10 1 072-6000017 BRAKE PAD SET, R
9 1 6000003 FRONT BRAKE CALIPER, RIGHT 
8 1 073-6000016 BRAKE CALIPER BRACKET, L
7 1 072-6000015 BRAKE PAD SET, L 
6 1 6000002 FRONT BRAKE CALIPER, LEFT
5 4 6000277 FHB M8X20 mm
4 4 5001700 PHILLIPS BOLT
3 2 5001013 FHB, M6X16 mm, NYLOK          
2 6 6000279 BRAKE LINE CLAMP

1-1 1 6001042 X BRAKE LINE, FRONT
1 1 6000162 X X X BRAKE LINE, FRONT

MO SP BZ CN
NOTES

MODEL

FRONT BRAKE CALIPER PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



4
1

Rear Brake

1

2

3

11

6

12

10

9

8

13

7

4

14 15-23

25
245

6-1

25 1 173-5000109 BRAKE PEDAL YOKE PIN INCLUDED IN 6000307
24 2 871-5000375 SEAL, 15X21X3 INCLUDED IN 6000307
23 1 073-6000014 BRAKE CALIPER PISTON KIT
22 1 072-6000015 BRAKE PAD SET, L 
21 1 073-6000016 BRAKE CALIPER BRACKET, L
20 1 173-5000091 REAR BRAKE PAD SPRING   
19 1 172-5000098 REAR BRAKE PAD RETAINING PINS
18 1 072-5000055 BRAKE CALIPER BLEEDER AND CAP
17 1 073-5000050 BRAKE CALIPER BRACKET SLIDE PIN BOOT 
16 AR 073-5000268 NISSIN BRAKE GREASE, 2 GRAM
15 1 073-5000052 BRAKE CALIPER SLIDE PIN BOOT 
14 1 6000006 REAR BRAKE CALIPER
13 1 5000112 SPRING, BRAKE PEDAL 
12 1 5000399 BOLT, BRAKE PEDAL
11 1 6000307 REAR BRAKE PEDAL ASSEMBLY
10 2 5000726 PHILLIPS HD SCREW,M5X8,NYLOK
9 1 5000087 REAR BRAKE LINE GUIDE 
8 4 5001549 WASHER, CRUSH, ALUMINUM
7 2 6000242 BOLT, BANJO, M10X22 mm

6-1 1 6001036 X X REAR BRAKE LINE
6 1 6000166 X X REAR BRAKE LINE
5 2 5000126 SHCS,M8X20 LOWHEAD NYLOK/ZINC
4 1 5001268 REAR BRAKE MASTER CYLINDER GUARD
3 1 5000862 FLANGE-HEAD BOLT, M6X40 - NYLOK
2 1 6000378 SPACER, REAR BRAKE RESERVOIR
1 1 6000001 REAR BRAKE MASTER CYL ASSY

MO SP BZ CN
NOTES

MODEL

REAR BRAKE  PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



5
1

Mainframe, Side

1

2

3 4 5 6

7 8

9 10

11

12

See Headlight

12 2 6000595 ENGINE OIL DIPSTICK SEAL
11 2 5000480 ENGINE OIL RESERVOIR DRAIN FITTING 
10 2 5001578 GROMMET
9 2 5001579 TOP-HAT WASHER
8 2 5000178 GROMMET, 3/8 ID
7 2 5000719-03 TOP-HAT WASHER
6 1 6000394 ENGINE OIL FILL DIPSTICK
5 4 5001549 WASHER, CRUSH, ALUMINUM
4 2 5001501 BANJO FITTING
3 2 5001502 BANJO BOLT
2 18 5000888 RIV NUT, M6 INCLUDED IN 201-6000656
1 1 201-6000656 MAIN FRAME WELDMENT

MO SP BZ CN

MAINFRAME, SIDE PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION NOTES
MODEL



6
1

Mainframe, Rear

10

11

12

13

1

2 3

9

8

4

7

5

6

17 2 5000140 LOCKNUT, M8 NOT PICTURED, STRUT NUT
16 2 5000713 FLAT WASHER, M8 NOT PICTURED, STRUT WASHER
15 2 6000412 FHCS, M8X55 mm NOT PICTURED, STRUT BOLT
14 1 6000041 REAR SHOCK STRUT NOT PICTURED
13 2 6000251 RIVNUT, M8
12 1 6000313 GROMMET, 5/16 ID
11 1 5001593 THREADED INSERT, M8 INCLUDED IN 201-6000656
10 4 5000190 THREADED INSERT, M8          INCLUDED IN 201-6000656
9 1 5000140 LOCKNUT, M8
8 1 5001374 CHAIN ROLLER SPACER
7 2 5000713 FLAT WASHER, M8
6 1 5001629 HHCS, M8X65 ZINC
5 2 5000524 DRIVE CHAIN ROLLER
4 1 5000863 FLANGE-HEAD BOLT, M8X40 - NYLOK         
3 1 5001184 FHB, M6X12 mm, NYLOK     
2 1 5000828 O-RING, 016
1 1 5000233-E ENGINE OIL FITTING 

MO SP BZ CN
NOTES

MODEL

MAINFRAME, REAR PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



7
1

Brush Guard

2

1

2 4 6000252 FHB M8X25 mm
1 1 6000655 BRUSH GUARD WELDMENT

MO SP BZ CN
NOTES

MODEL

BRUSH GUARD PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



8
1

Engine Rail

1

3 

4 
5 

2

5 2 5000527 FHB, M10X90 mm, NYLOCK
4 8 6000391 SHCS M8X30 mm, SS
3 2 6000424 GROMMET, 9/16 X 5/16 INCLUDED IN 201-6000659
2 8 5000190 THREADED INSERT, M8  INCLUDED IN 201-6000659
1 1 201-6000659 ENGINE RAIL WELDMENT

MO SP BZ CN
NOTES

MODEL

ENGINE RAILS PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



9
1

Subframe

19

1

4

7

6

2

3

5 10

13

1617
18

14

21 11
12

8

9

15

20

22

22 4 5000095 FHB, M6X20 - NYLOK          
21 2 5000777 ISOLATION STRIP, 55 X 25.4 mm
20 2 6000111 SUBFRAME CROSSBRACE
19 10 5000888 RIV NUT, M6 INCLUDED IN 201-6000657
18 2 5000093 FHB, M6X25 - NYLOK
17 2 5000192 FLAT WASHER, M6
16 2 5000719-03 TOP-HAT WASHER
15 2 6000370 TAILLIGHT MOUNTING BUSHING
14 1 453-6000548 BULB, TAILLIGHT, 12V (#168)
13 1 6000289 REAR TAILIGHT
12 4 5000190 THREADED INSERT, M8          INCLUDED  IN 201-6000658
11 4 6000252 FHB M8X25 mm
10 2 6000114 GROMMET, SEAT MOUNT
9 2 6000112 GROMMET, GAS TANK, REAR
8 2 5001013 FHB, M6X16 mm,  NYLOK          
7 2 6000107 PIN, SEAT GUIDE
6 2 5000803 GROMMET
5 2 5001237 ZIP TIE - ISOLATION BLOCK
4 2 5000868 U-SHAPE ISOLATION BLOCK
3 4 6000116 BOLT, SHOULDER, M8X15 mm
2 1 201-6000658 GRAB RAIL WELDMENT
1 1 201-6000657 SUBFRAME WELDMENT

MO SP BZ CN
NOTES

MODEL

SUBFRAME  PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



0
2

Swingarm

10

19

5
4

6

3

7 
11

9

13

8

16

17

15

202

2324

1

18
11

12 14

21

10-1

22

25 1 5000439 WASHER, FLAT, M14 NOT PICTURED.W/PIVOT BOLT NUT
24 1 5000152 NUT, LOCK, M14X1.5
23 1 5000142-13 SWINGARM PIVOT BOLT
22 1 6000463 FHCS, M5X8 mm, NYLOK
21 1 6000460 BUSHING, SWNGARM BK TRQ STOP
20 4 5001957 NUT, FLANGE,M8
19 4 5000100 FLANGE-HEAD BOLT, M8X45 mm       
18 1 6000250 SWINGARM ECCENTRIC HSG SEAL
17 3 5001470 TOP-HAT WASHER, BUFFER
16 3 5001468 PHILLIPS HD SCREW, M6X16, NYLOK
15 1 6000605 SWINGARM BUFFER
14 1 6000138 ROTOR GUARD
13 8 5000434 NUT, HEX FLANGE, M6
12 6 5000192 FLAT WASHER,M6
11 6 6000257 HHCS, M6X35 mm

10-1 1 6001130 X CHAIN GUARD
10 1 6000140 SPROCKET GUARD
9 2 6000258 HHCS, M6X70 mm
8 1 6000139 DRIVE CHAIN BLOCK GUIDE
7 1 6000129 AXLE ECCENTRIC
6 2 6000461 AXLE PRELOAD NUT WASHER
5 1 6000136 AXLE ECCENTRIC SPACER TUBE
4 2 6000012 SEAL, LIP, 48X62X8, mm
3 4 6000028 BEARING, REAR AXLE ECCENTRIC
2 1 5000814 SWINGARM BEARING & SEAL KIT INCLUDED IN 252-6000726
1 1 252-6000726 SWINGARM WELDMENT

MO SP BZ CN
DESCRIPTION NOTES

MODEL

SWINGARM  PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER



1
2

Rear Axle

20

21

2

2

11

9

9

7

7

12

11

13
15

17

8

4 18

19
16

14

4

8

6

3

10

10

5

5

1

23

23

22

22

28 1 183-5001847 X MASTER LINK NOT SHOWN
27 1 183-6000315 X X X MASTERLINK NOT SHOWN
26 1 183-6000507 REAR SPROCKET, 44T NOT SHOWN
25 1 183-6001118 X DRIVE CHAIN, 96 LINKS NOT SHOWN  
24 1 183-6000577 X X X DRIVE CHAIN, O-RING, 96 LINKS NOT SHOWN  
23 6 6001084 X SPACER, MFX REAR AXLE
22 2 6000999 X SNAP RING, M18
21 1 6000460 BUSHING, SWNGARM BK TRQ STOP
20 1 6000141 DISC BRAKE MOUNTING PLATE, RR
19 1 6000133 CIRCLIP, ID

18-1 1 6001035 X X REAR ROTOR
18 1 6000634 X X REAR ROTOR
17 1 6000461 AXLE PRELOAD NUT WASHER
16 1 6000137 AXLE BEARING PRELOAD SCREW

15-1 1 6000135 X AXLE CARRIER STOP
15 1 6000398 X X X PRELOAD RETAINER
14 1 6000128 AXLE BEARING PRELOAD NUT
13 1 5000379 SHCS,M4X12 ZINC
12 1 6000125 REAR AXLE BOOT

11-1 2 6001106 X NUT, LOCK, M20X1.5, NYLOCK
11 2 6000255 X X X NUT, CASTLE, M20
10 2 6000628 WASHER, 20.6X38.1X3.6mm
9-1 2 152-6001030 X X REAR HUB ASSEMBLY, RED
9 2 152-6000326 X X REAR HUB ASSEMBLY
8 8 5000146 LOCKNUT,M10
7 2 6000134    AXLE HUB SPACER, REAR
6 1 6000135 AXLE CARRIER STOP INCLUDED W/ AXLE
5 8 6000635 FLAT WASHER M10  
4 2 6000126 RR SPROCKET BK DISC CARRIER QTY 1 INCLUDED W/ AXLE

3-1 1 6001116 X SPROCKET, REAR, 40T
3 1 6000131 X X X SPROCKET, REAR, 42T
2 8 6000445 FHCS, M10X30 mm

1-1 1 182-6001083 X REAR WHEEL AXLE
1 1 182-6000325 X X X REAR WHEEL AXLE

MO SP BZ CN
NOTES

MODEL

REAR AXLE  PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



2
2

Rear Shock

1
2

3

4
3

2

10 

10 

12 

1

13

7 

8 

9 

5

6

14

15 16
16 17

15
16

16
18

14-1

14-2

11 

103-5000059 REAR SHOCK SPRING - 95 N/mm OPTIONAL
103-5000060 REAR SHOCK SPRING - 100 N/mm OPTIONAL
103-5000061 REAR SHOCK SPRING - 105 N/mm STANDARD
103-5001431 REAR SHOCK SPRING - 110 N/mm OPTIONAL
103-5001432 REAR SHOCK SPRING - 115 N/mm OPTIONAL

18 1 5000119 FLANGE BOLT, M10 X 58
17 1 5000424 FLANGE BOLT, M10 X 70 
16 4 5000715 FLAT WASHER, M10
15 2 5000146 LOCKNUT, M10

14-2 1 6001027 X REAR SHOCK ABSORBER
14-1 1 6001029 X REAR SHOCK ABSORBER
14 1 6000241 X X REAR SHOCK ABSORBER
13 1 103-5000065 SHOCK SPRING RETAINER
12 1 SEE TABLE REAR SHOCK SPRING
11 1 103-5001299 SHOCK SPRING SLEEVE 
10 2 103-5001298 SHOCK SPRING SLEEVE CIRCLIP
9 1 103-5001296 SHOCK SPRING SEAT WASHER
8 1 103-5000064 SHOCK SPRING SEAT
7 1 103-5001295 SHOCK SPRING PRELOAD LK RNG
6 1 103-5001330 RESERVOIR BODY OHLINS DECAL
5 1 103-5001331 RESERVOIR BODY WRNG DCL
4 2 103-5001291 SHOCK MOUNT BEARING
3 4 103-5001288 SHOCK MOUNT BEARING CIRCLIP
2 4 103-5001289 SHOCK MOUNT BEARING SEAL
1 4 103-5001290 SHOCK MOUNT BEARING SPACER

MO SP BZ CN

ADDITIONAL PARTS

NOTES
MODEL

REAR SHOCK PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



3
2

Airbox & Filter

8

17

7
6

1 19

2

16

18

22

14

20

15

5

4

11 1312

3

21

10 9

22 1 5000775 OETIKER HOSE CLAMP, 17 mm
21 1 6000207 HOSE, FRAME TO AIRBOX
20 1 6000606 HOSE CLAMP, 16 mm
19 2 5000350 FHB, M6X30 mm, NYLOK
18 2 5000192 FLAT WASHER, M6
17 2 5001578 GROMMET
16 2 5001579 TOP-HAT WASHER
15 9 6000582 SHCS, FLANGE, M4X16, ZINC

14-3 1 6000672 AIRBOX GASKET
14-2 1 6000673 AIRBOX GASKET
14-1 1 6000674 AIRBOX GASKET
14 1 6000675 AIRBOX GASKET
13 6 5001238 RIVET AD45H
12 2 5001239 INTAKE END RETAINING RING
11 1 5000989 AIR FUNNEL
10 1 5000403 AIR TEMPERATURE SENSOR
9 1 5000487 O-RING, 2-012
8 1 6000344 AIRBOX DRAIN HOSE CLAMP
7 1 6000208 HOSE, AIRBOX DRAIN
6 1 5001149 CLAMP, BAND
5 1 6000202-03 AIRBOX BASE
4 1 6000201-04 AIRBOX COVER
3 1 6000203 AIR FILTER BASE PLATE
2 1 6000206 AIR FILTER HOLD DOWN CLIP
1 1 6000205 AIR FILTER

MO SP BZ CN
NOTES

MODEL

AIRBOX & FILTER PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



4
2

Exhaust

4

2

1

8 5

3

7

6

2-1

1-1

8 2 5001451 FENDER WASHER,M8
7 2 5001345 EXHAUST CRUSH WASHER
6 4 5001605 NUT, HEX FLANGE, M6-12PT
5 2 5000713 FLAT WASHER, M8
4 2 5000140 LOCKNUT, M8
3 2 6000252 FHB M8X25 mm

2-1 1 6001054 X X EXHAUST, HEADER PIPE
2 1 6000213 X X EXHAUST, HEADER PIPE

1-1 1 6001055 X X EXHAUST, SILENCER
1 1 6000215 X X EXHAUST, SILENCER

MO SP BZ CN
NOTES

MODEL

EXHAUST PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



5
2

Electrical Tray

7

8

6 8

6

2

9

13
14

10

15

5

4

1

3

11

12

15 1 472-5001951 ELECTRONIC CONTROL MODULE
14 2 5001944 HEX CAP SCREW, M5X20 mm
13 2 5001584 WASHER, M5 BETWEEN ECU & TRAY
12 2 5001561 WASHER, M5
11 2 5001562 LOCKNUT, M5 
10 1 5000178 GROMMET, 3/8 ID
9 4 6000504 FHB, M6X20 mm, NYLOK          
8 4 5000192 FLAT WASHER, M6
7 1 6000350 VOLTAGE RECTIFIER/REGULATOR
6 2 5000350 FHB, M6X30 mm, NYLOK
5 1 5000570 NUT, HEX FLANGE, M5 HARNESS TO TRAY
4 1 5000378 FHB, M5X12 mm,  NYLOK HARNESS TO TRAY
3 1 5000411 MAIN POWER RELAY
2 1 6000465-03 SEAL, ELECTRONICS TRAY
1 1 6000583 BAFFLED ELECTRONICS TRAY

MO SP BZ CN
NOTES

MODEL

ELECTRICAL PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



6
2

Battery

1

2

3

5

6

7

8

10

4

5

5

11

9

12

13

14

16 15

16 1 6001120 SOLENOID MNTING BRACKET
15 2 5000192 FLAT WASHER, M6
14 2 5001013 FLNG HD BLT,M6X16,NLK
13 1 6000330 NEGATIVE BATTERY CABLE
12 2 6000199 ISOLATION STRIP, 87X24X5 mm
11 2 6000200 ISOLATION STRIP, 144X32X8 mm
10 1 6000198 BATTERY STRAP
9 2 6001132 HHCS M6X10mm TO SOLENIOD BRACKET
8 1 5001962-01 STARTER SOLENOID, MS5E-541
7 1 6000328 STARTER MOTOR CABLE
6 1 6000329 POSITIVE BATTERY CABLE
5 7 5000434 NUT, HEX FLANGE, M6
4 4 5000095 FHB, M6X20,mm, NYLOK          
3 4 5001514 TOP-HAT WASHER
2 1 6000197-02 BATTERY BOX
1 1 6000298    BATTERY

MO SP BZ CN
NOTES

MODEL

BATTERY PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



7
2

Wiring Harness

5

23

1

5 1 6000721 HARNESS CONNECTOR, DIODE AS REQUIRED
4 1 453-6000677 FUSE, 20 AMP, YELLOW               NOT SHOWN
3 1 5001240 FUSE HOLDER RIVET
2 1 443-5001435 FUSE HOLDER
1 1 6000668-08 WIRING HARNESS 

MO SP BZ CN
NOTES

MODEL

 WIRING HARNESS PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



8
2

Headlight

2
12

7

6

6

7 9

13

15

14

8
1

3

5

16

10

18

10 11

17

18

4

12-1 12-2

12-3

18 2 5001543 WASHER,NYLON
17 1 6000600 HEADLIGHT SEAL
16 2 6000462 BHCS, M6X16 mm, ZINC, NYLOCK
15 4 6000512 WASHER, 6.4X15.9X.76, SS
14 2 6000466 RETAINER, STAR
13 2 5000323 TINNERMAN CLIP

12-3 1 6001052 X  HEADLIGHT CVR, RED, BLIND, SET
12-2 1 6001022 X HEADLIGHT COVER, YEL, SET
12-1 1 6001046 X X HEADLIGHT COVER, RED, SET
12 1 6000191 X HEADLIGHT COVER SET, BLACK
11 1 6000314 HEX LOCK NUT, M6
10 2 5000192 WASHER
9 1 6000172-03 HEADLIGHT PIVOT SPACER
8 2 6000598 HHCS, M6X75 mm
7 2 5000719-03 TOP HAT WASHER 
6 2 5000178 GROMMET
5 1 5000095 FLANGE-HEAD BOLT, M6X20 THROUGH FENDER BRACE
4 2 5001013 FLANGE-HEAD BOLT, M6X16       
3 1 6000173 HEADLIGHT MOUNTING BRACKET
2 1 6000171 HEADLIGHT ASSEMBLY
1 1 453-6000489 BULB, HEADLIGHT, 12V 37.5W INCLUDED IN 452-6000171

MO SP BZ CN
NOTES

MODEL

HEADLIGHT PARTS LIST

ITEM NO
QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



9
2

Radiator

5

12

1
9

8

7

4

3

2

6

1311

10

16

14
15

10-1

16 1 872-6000691 O-RING,VITON,14X2.0 mm AS REQUIRED
15 1 403-6000689 RADIATOR SENSOR PLUG AS REQUIRED
14 1 6000546 RADIATOR, DRAIN PLUG
13 2 6000462 BHCS, M6X16 mm, ZINC
12 2 5000192 FLAT WASHER, M6
11 2 5000323 TINNERMAN CLIP

10-1 1 6000506 RADIATOR GUARD, LEFT
10 1 6000505 RADIATOR GUARD,RIGHT
9 2 5000095 FHB, M6X20, mm, NYLOK          
8 2 5000719-03 TOP-HAT WASHER
7 2 5000178 GROMMET, 3/8 ID
6 6 5000543 HOSE CLAMP,  14 - 27 mm
5 1 6000223 HOSE, COOLANT, RAD TO RES
4 1 6000222 HOSE, COOLANT, RAD TO OUT CVR
3 1 6000221 HOSE, COOLANT, RAD TO PUMP
2 1 6000219 RADIATOR SADDLE
1 1 6000218 RADIATOR

MO SP BZ CN
NOTES

MODEL

RADIATOR PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



0
3

Radiator Fan

1

2

3

3 2 5001184 FHB, M6X12 mm, NYLOK     
2 2 6000314 NUT, LOCK, M6
1 1 6000311 RADIATOR FAN

MO SP BZ CN
NOTES

MODEL

RADIATOR FAN PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



1
3

Coolant Bottle

4

7

3

2

1

5

6

7 1 5001607 OTKR HSE CLAMP,12.3mm
6 1 6000681 HOSE,COOLANT BLEED
5 1 5002278 HOSE CLAMP,DOUBLE WIRE, 11mm
4 2 5001013 FHB, M6X16 mm, NYLOK          
3 2 5000434 NUT, HEX FLANGE, M6
2 1 6000220-05 COOLANT RESERVIOR BOTTLE B efore Cnbl Vin#588 Us e 403-6000715 

1 1 6000262 COOLANT BOTTLE CAP
MO SP BZ CN

NOTES
MODEL

COOLANT BOTTLE PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



2
3

Fuel Tank

21

4

14

5
6

7

15
20

1617

18

19

21

3

13

12

8

9

11

10

22

22 1 6000591 AIRBOX LID
21 1 5000544 FUEL FILTER
20 1 5001607 OETIKER HOSE CLAMP, 12.3mm
19 2 5000793 HOSE CLAMP,5.6-16M
18 1 6000320 HOSE SHEATH,10X697mm
17 1 6000319 HOSE, FUEL, 727 mm
16 1 6000476 HOSE SHEATH,10X170 mm
15 1 6000422 FUEL HOSE,6.4mm ID,265mm
14 1 5000324 BARBED FUEL FITTING,90 DEG.
13 1 5001587 FUEL TANK FILTER
12 2 5000226 FL TNK FMALE QUICK CONNECT
11 2 5001579 TOP HAT WASHER, FUEL REGULATOR
10 2 5001578 GROMMET, FUEL REGULATOR
9 2 5000192 FLAT WASHER, M6
8 2 5000093 FHB, M6X25 mm, NYLOCK
7 1 5000137 FHCS,M6X16 mm,  ZINC
6 1 6000446 SPACER, SEAT CATCH
5 1 6000388 SEAT CATCH
4 1 5000175 FUEL TANK BREATHER HOSE
3 1 5000873 FUEL TANK CAP GASKET
2 1 5000169 FUEL TANK CAP
1 1 351-6000182 FUEL TANK

MO SP BZ CN
NOTES

MODEL

FUEL TANK PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



3
3

Fuel Pressure Regulator

98

7

6

1

5

23

4

10
11

11 3 5001607 OETIKER HOSE CLAMP, 12.3mm
10 1 5000325 MALE BARBED INLET
9 1 6000478 HOSE SHEATH, 10X353 mm TO TANK
8 1 6000480 HOSE, FUEL, 383mm TO TANK
7 1 6000317 HOSE, FUEL, 350 mm TO INJECTOR
6 2 5000350 FLANGE-HEAD BOLT, M6X30 - NYLOK
5 2 5001578 GROMMET, FUEL REGULATOR
4 2 5001579 TOP HAT WASHER, FUEL REGULATOR
3 1 5000836 INTERNAL RETAINING RING, 36mm
2 1 5000395 FUEL PRESSURE REGULATOR
1 1 5001544 FUEL REGULATOR HOUSING - PLASTIC

MO SP BZ CN
NOTES

MODEL

FUEL PRESSURE REGULATOR PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



4
3

Fuel Pump

5

10

4

12

8

3

9

2

6
5

4

11

7

12

10
1

6

12 2 5001789 HOSE CLAMP, 37-51 mm
11 2 5001642 WASHER, SERRATED, SIZE 6
10 4 5001549 WASHER, CRUSH,ALUMINUM
9 2 5001543 WASHER, NYLON
8 2 5001641 NUT, HEX, 6
7 2 5000095 FLNG HD BLT, M6X20,NYLK
6 2 5001541 ISOLATION STRIP, FUEL PUMP
5 2 5001502 BANJO BOLT
4 2 5001501 BANJO FITTING
3 1 5002209 FUEL PUMP PIGTAIL
2 1 5000449 FUEL PUMP BRACKET
1 1 5000168 FUEL PUMP

MO SP BZ CN
DESCRIPTION NOTES

MODEL

FUEL PUMP PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER



5
3

Seat

3

2
1-1

1-2

1

3 1 6000439 KNOB, M8X40 mm
2 2 6000246 GROMMET, SEAT PAN

1-2 1 6001049 X X SEAT, MOTO / BLAZE
1-1 1 6001024 X SEAT, SPEED, YEL/BLK, GRIPPER
1 1 6000642-01 X SEAT, BLACK

MO SP BZ CN
NOTES

MODEL

SEAT PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



6
3

Footpeg/Basket

1
9

8

6 7

4

3

2

5

10

12

11

4

1-1

5-1

2-1

11-1

12 2 5001264 BHCS,M10X25,NYLOK/ZINC
11-1 1 6000143-04 FOOT PEG, RIGHT
11 1 6000142-04 FOOT PEG, LEFT
10 1 5000350 FLANGE-HEAD BOLT, M6X30 - NYLOK
9 4 6000462 BHCS, M6X16 mm, ZINC, NYLOCK
8 1 5000323 TINNERMAN CLIP
7 5 5001514 TOP HAT WSHR
6 1 6000504 BHCS, M6X20 mm, ZINC, NYLOCK INNER WIRE TO OUTER WIRE TAB

5-1 1 6000379-03 FOOT BSKT WIRE ASSY, INR, R
5 1 6000380-03 FOOT BSKT WIRE ASSY, INR, L
4 2 6000314 NUT, LOCK, M6
3 2 5000095 FHB, M6X20,mm, NYLOCK       MOUNTING OUTER WIRE

2-1 1 6000381 FOOT BSKT WIRE ASSY, OUT, R
2 1 6000382 FOOT BSKT WIRE ASSY, OUT, L

1-1 1 6001101 X X RIGHT FOOT BASKET
1-1 1 6000588 RIGHT FOOT BASKET
1-1 1 6001100 X X LEFT FOOT BASKET
1 1 6000587 LEFT FOOT BASKET

MO SP BZ CN
NOTES

MODEL

FOOTPEG/BASKET  PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



7
3

Nerf Bars

2

10

1

7

7

3

6

5

4

11

9

8

6

12

12 1 6001107 BANDCLAMP, 31.75 mm
11 2 5001264 BHCS,M10X25,NYLKZNC
10 1 6001062 NERF BAR WELDMENT, L
9 1 6001065 NERF BAR WELDMENT, R
8 2 6001073 INTEGRATED FOOTPEG
7 10 5000434 NUT, FLANGE,M6
6 8 6001108 FSHCS, M6X50 mm
5 2 6001070 BUSHING,NERF BAR
4 1 6001069 NERF BAR CENTER TUBE
3 2 6001071 NERF BAR NETTING
2 1 6001058 FOOTPEG SUPPORT, RIGHT
1 1 6001056 FOOTPEG SUPPORT, LEFT

MO SP BZ CN
NOTES

MODEL

NERF BAR PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION



8
3

Plastic

9

6

3

4

5

2

1

10

7

8

15
16

1-1

4-1

5-1 6-1

16 2 6001133 TINNERMAN CLIP
15 2 5001237 ZIP TIE - ISOLATION BLOCK
14 6000462 BHCS, M6X16 MM, ZINC, NYLOCK COMMONLY USED
13 5001531 TOP-HAT WASHER, PLASTIC COMMONLY USED
12 2 5001013 FHB, M6X16 mm, NYLOK          UNDER SPAR COVER
11 2 5001184 FHB, M6X12 mm, NYLOK     SPAR COVER TO TANK
10 1 6000052 FRONT NOSE MOUNTING TAB, L
9 1 6000055 FRONT NOSE MOUNTING TAB, R
8 1 6001045 X X NUMBER PLATE, FRONT
7 1 6001044 X X NUMBER PLATE, REAR

6-1 1 6000585 X SPAR COVER, BLK, L
6 1 6001020 X X X SPAR COVER, SLV, L

5-1 1 6000586 X SPAR COVER,BLK, R
5 1 6001021 X X X SPAR COVER, SLV, R

4-1 1 6001019 X X X REAR FENDER, SLV, 
4 1 6000594 X REAR FENDER, RED
3 1 6000293 FENDER BRACE ASSY, FR, L
2 1 6000292 FENDER BRACE ASSY, FR, R

1-1 1 6001018 X X X FRONT HOOD, SLV
1 1 6000584 X FRONT HOOD, RED

MO SP BZ CN

PLASTIC PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER

DESCRIPTION NOTES
MODEL



9
3

Decals

4

6 5

2

7

3

1

13

9 8

1211

1415

1716

1918
2120

22 23

24 25

10

26

26 1 5002003 HEAD BADGE OF COURAGE 
25 1 6001016 X DCL, CDALE, SLV, YEL, R
24 1 6001015 X DCL, CDALE, SLV, YEL, L
23 1 6001014 X DCL, GP/ FUEL INJ, SLV, YEL, R
22 1 6001013 X DCL, GP/ FUEL INJ, SLV, YEL, L
21 1 6001012 X DCL, SPEED, SLV, YEL, R
20 1 6001011 X DCL, SPEED, SLV, YEL, L
19 1 6001010 X DCL, BLAZE, SLV, RED, R
18 1 6001009 X DCL, BLAZE, SLV, RED, L
17 1 6001008 X X DCL, CDALE, SLV, RED, R
16 1 6001007 X X DCL, CDALE, SLV, RED, L
15 1 6001006 X X DCL, GP/ FUEL INJ, SLV, RED, R
14 1 6001005 X X DCL, GP/ FUEL INJ, SLV, RED, L 
13 1 6001001 X DCL, USA, SLV, BLK
12 1 6001004 X DCL, MOTO, SLV, RED, R
11 1 6001003 X DCL, MOTO, SLV, RED, L
10 1 6001002 X DCL, STRIPES, BLK
9 1 6000708 X DCL, GP/FUEL INJ, RED, YEL, L
8 1 6000709 X DCL, GP/FUEL INJ, RED, YEL, R
7 1 6000339 X DCL, C LOGO, YEL/BLK
6 1 6000341 X DCL, RR FENDER, R, YEL/BLK
5 1 6000342 X DCL, RR FENDER, L, YEL/BLK
4 1 6000343 X DCL, CDALE HMIU, YEL/BLK
3 2 6000410 X DCL, EFI WHT/YEL/BLK
2 1 6000644 X DCL, CANNIBAL, RED, R
1 1 6000645 X DCL, CANNIBAL, RED, L

MO SP BZ CN
DESCRIPTION NOTES

MODEL

DECALS PARTS LIST

ITEM 
NO

QTY 
REQD

DEALER PART 
NUMBER


	Wheels
	Front Hub
	A-Arm
	A-Arm Moto440
	Front Shock
	Steering Column
	Steering Damper
	Handlebars & Controls
	Ignition
	Clutch
	Front Brake Master Cyl Assy
	Front Brake Caliper
	Rear Brake
	Mainframe, Side
	Mainframe, Rear
	Brush Guard
	Engine Rail
	Subframe
	Swingarm
	Rear Axle
	Rear Shock
	Airbox & Filter
	Exhaust
	Electrical Tray
	Battery
	Wiring Harness
	Headlight
	Radiator
	Radiator Fan
	Coolant Bottle
	Fuel Tank
	Fuel Pressure Regulator
	Fuel Pump
	Seat
	Footpeg/Basket
	Nerf Bars
	Plastic
	Decals

